— 7 =
| N Vv )L~ N (Y] Ol Wabete

N

-~ (Official WeChat 7 |
- A= F Y eI

OfficialTaobao
BAINA Ak




Specification / BB{iIE1E

BEFORE YOU START

Before building and operating your KIT-ADVANCE $64 , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-ADVANCE Sé4 for return or exchange after it has been partially or fully assembled.

HHHIITHEIICT

KIT-ADVANCE S64 DRI T ERIET BHIICIE T BRIFEREBURRBEE BFHE . THTERL THY BRBLHWE A—IE@IF2 L5 SUTaVEHEL
HFEV ETDIETEF L BHAEO>TTER LTINS, SYAVORT TESBRH FEL, BURSRHEEORMRNEE CE THBTEE BN B T, BMED—E5.
FNNILTHEUUBYELS HIBOTBEP IRGEEE I TCEERADT. TRV EY,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BBEBRANDYR—k g

BB T AR BURDBAIF DDV F L THBYETH MBI DBRICTERD B 2188 B TEUIRACING T K— hF— LD X — )L jp@3racing.com.hk (BZA3E%t
ISNCTHRA FEWEE, Efe DU T A Mhitp://www.3racing.com.hk TIEEHHIBE R, tv F 7w FOBERYD A F3F)10) \—Y RUZDMDBRDERTETE
W RITE Y, B B BRICTIF B LSRR W EIF2 L5 TEBRYTSLLET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-ADVANCE $64 . Using any third

party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.

RZeEE
HROBEHII T ETIRIETZRIICEH. RURHRAE A BFHMC B O T R BICH RV TEL, BURESBEIE 5 EHAEIBIEFRICELT, WD TEBRBTERLSICHHEL
HTEV REDMREEHR T BTc8IC KIT-ADVANCE $64 ERDT Y 5L — R —ZEBRLTHEVE LT, E=EDOFES BRACING 7Y T4 L— RS54 L5
DEm) ZHRWNTEVET L REORIHE T ICE RV ET BEE ITEEIC. RVIZRENICURECBATIE. 2 TORERED MERTED,
RBEDRARGEEATEE TR EICHEVET,
Tool Included / ®aicZHY—Ib : Specifications / BRI A% :

-1

Overall Length/£& : 373mm MAX

#2000 Ol #350 Ol Overall Width/£1g : 187mm ‘
| #2000 AL #350 A1 1L | I
‘ Overall Height/£&:115mm [
. || WheelBase/RA—ILR—X : 259mm b
Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : ‘ We]ghf/@{ﬁi% : Approx 1 320g I

EHARAUREIERE /vy by TR/ Y b Ty THIEE / 2T LA ER

—— — e - _ .

| English Version / B&58hR: http://os.3racing.hk

| "9 o P one Contents / E§
Japanese Version / B&EBR:  http://www.3racing-jp.com e e

- — - W - S — ] |

2.0mm RELVF

2.5mm Ball Driver Hex Wrench
2.5mm RER—ILESA 1\~
4.0mm Phillips Screwdriver
4.0mm FSARSA/8—

5.5mm Nut Driver

5.5mm Fy kS48

1. Gear Differential Assembly / ¥ 7F7DERHF - - -------—-——--- - 3 |

I._I.OOI Req}] ired / ﬁ;t“:‘y_lb :: ) o N S 2. Center Gear Adaptor & Solid Axle Assembly / >4 —%77478— &YV FFPIRIVOBYSS - - - - - 4 :'
; || 3.Front And Rear Suspension Arm Assembly / 700/ b & UPHR7—LOBHY --- 5-7 |
i : gmm ;Zi/"lri”c'“ | | 4.FrontAnd Rear Bulkhead Installation / 70>/ k & UT/SIVo Ay FOBSF - - - - 8 E
2.0mm Hex Wrench | 5.FrontAnd Rear Drive System Assembly/ 700>+ & UP FSA D YRF LB ---- 9 |

Rear Motor Chassis Configuration / U7E—2—/v—8RE

6. Front And Rear Shock Tower Assembly / 700> b & Y73y 927 —0B HF -- 10 - 12
| | 7.FrontAnd Rear Stabilizer Assembly /70> b & UFRZESAH—DEUTS --- 13- 14 |

| 8.FrontAnd Rear Knuckle Assembly / 70>/ b & U7F»ZIVOBMH; - -~ 15.14 |
g | | 9.0il Damper Assembly / £ 15/ I\~ DB - 17-18 |
| |
PLIERS < . k ” n
1 | 10.RCUnit Installation /RC.=y FDERYHF - ---- - - - - - - 19 - 21 |
; TS5 44— T —hy R~ || i & }
| 11.Front And Rear Body Post Assembly / 70/ b & U7 RF4—RKAFDEUFF -- 22 - 23 |
] |
E ZZ T | | |
: - : ; e e
BRI [l Mid Motor Chassis Configuration / S FE—2—+—585E
| HvE— lFEdH | | 12.TireSet Assembly / %447y FOBMHF -~ - - oo 23 |
) | | 13-Pensinclude/ HAKEBBA—YBAGT - 24 |
" ] 1
| BODY REAMER TWEEZERS | | 13.Partsinclude/ ®ficE8HB/\—/BAG2&3 - - - -~ 25 |
I Ara——<— Evty b | 13.Partsinclude / R GICEHB/IN—Y BAG3 &4&5 - - - - oo 26
; » | 13.Parts Include / BEITE S/ \—Y BAG6 &7 -~~~ ———————— -~~~ 97 |
CA GLUE THREAD LOCK [ | 13.p de/ BISICE B/ S—Y BAGS - -«
! CAS I — EASTiyre || arts Include / HRICEHS " BAG 8 28
; | 13.Parts Include / BRI BB/ \—Y BAGY -~~~ 29
[




1. Gear Differential Assembly / £7 77 QR {FF

 BAG 1 Step 1
Gear Differential Cover
— M2 x 9.8mm Pin (2) FTFTHN—
M2x9.8mm E (2)
GREEN SLIME
P5 O-Ring (2) (Mot nduded)

(FITEEFNTOERA) |

P50U %5 (2)
M3 x 8mm Flat Head Screw (4)

18TANWVFT08E Y F  ~
7

M5 x 15.4 x 0.3mm Spacer (2)

M5 x 15.4 x 0.3mm AR—4— (2)

18TANIVFT0.8E Yy F

M3x8mm 75w kAW KRS 1) 21— 4) SMpSal;10x0 3m \\ - g Gear Differential Housing
10T&deem08PHdﬂ® AR~ = QEL\ " shib id
10TANJLFT 0.8y F (4)
\ ) P50-Ring - :
a PsoU¥T 7 fﬁﬁfﬁiﬂﬁ’fm
= =) 18T Bevel Gear 0.8 Pitch (2) W »7 &‘tg;gm un
% S 18TANILET0.8E w F (2) 2 e M5.1x 10 x 0.3mm
0 7 M2x9.8mm Pin -~ ';Ficer#—

@ M3.5 x 9.5 x 0.2mm Spacer (4) M2x98mmE - | #2 ,.

M3.5 x 9.5 x 0.2mm ZA~N—H— (4) api . p P5 O-Ring | Oil

18T Bevel Gear 0.8 Pitch s 18T Bevel Gear 0.8 Pitch \ Q P50 4 ’/#2060 o
! #2000 A1 1L

7=
e
Ve
7
e
7
Ve
7

Step 2

Differential Joint
779347k P
Differential Joint
77V34v b

7
2
A

M2 x 9.8mm Pin
M2 x9.8mm £

\ M10 x 15 x 4mm Bearing (2)
M10x15x4mm N7U>T(2)

After installing the 18T Bevel Gear, fill Differential
Housing with enough oil ti completely cover the
18T Bevel Gear as shown in the right diagram.
BTNV TR [ E LS. ARERT
KTV AVF A IV EISTANVET £ HE D E
TANTLIEED,

3.5mm Cross Pin (1)
35mmZaOXRE> (1)

— re

M3.5x9.5x0.2mm
Spacer
AN—H—

Differential Outer Joint (2)
TITIR—=I3a14V k()

M3 x 8mm
Flat Head Screw I
73y MNY FRIY 21—

Gear Differential Gasket (1)
F7 7-7737\'7‘/ k(1)

Gear leferentlal Housmg (1)
FTTINDIVT (1)

ETFTHRS Y b

38T Gear Differential Cover (1)
3T X7 FT7HIN—(1)

10T Bevel Gear 0.8 Pitch
10TANILF70.8E -TL

%ﬁ%

10T Bevel Gear 0.8 Pitch
10TANILET0.8E w F

Gear Differential Gasket

M3.5x9.5x0.2mm ,/#2000 Oil
3.5mm Spacer #2000 #- )
Cross Pin AR—H—

JaREY

C

(J

(1]

[ After installing the 10T Bevel Gears, fill
Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the above diagram. Slowly rotate the
Outer Joint cup to remove any air bubbles
trapped under the Bevel Gears.
10TANILF 7 2B 15 & LTI,
EROESIC/OREYEHEBIFEL A L%
FTINT IV TDRITANTEEL,

AN FT DORICAENRRERMY £578
UE7 95—V a4 Y b EP2 KV EBLTLREEL, |

M10x 15 x 4mm
Bearing

M10 x 15 x 4mm
Bearing
725

Assembled View
I




2. Center Gear Adaptor & Solid Axle Assembly / £/ 4—X774 74— &)y bTIRIVOBAFT

M2 x 5mm Flat Head Screw (3)

M2x5mm 75w FAY RXZU1—(3)
M2 x 7mm Flat Head Screw (6)
M2x7mm 75 Ay FXZ7Y 12— (6)
M3 x 6mm Button Head Screw (2)

M3 x6mm RKZ Ay FX7 1) 1—(2)

M3 x 8mm Button Head Screw (3)
M3 x8mm RE Ay KR 1—(3)

G_ M3 x 14mm Button Head Screw (2)
M5 x 7 x 0.7mm Shim (2)
M5 x7x0.7mm ¥ Ls (2)
M5 x 8 x 3mm Bearing (2)
M5x8Xx3mmA7 Y7 (2)
M10x 15 x 4mm Bearing (2)
M10x 15X 4mm X7 U5 (2)
A Spur Gear Holder (2)
OCW\) RIX\—%T7KILE—(2)
:l M5 x 25mm Post (1)

M5 x 25mm KRR k(1)
N
.©@' 20T Pulley (2)
2

M3 x 14mm REZ Ay FA71)1—(2)

M3 x 14mm
Button Head Screw
REoAy FA7Y) 21—

Solid Axle / YUy R77RIV

38T Pulley (1)
38T 7—1)—

38T 7—1)—

M3 x 8mm
Button Head Screw
REIANYy KA a1—

Solid Axle Spool Cup
V) R7 7RIV
2T=IvHy T

Bearing Holder - B
R7YVGRIVE—-B

M3 x 14mm
Button Head Screw
ReEny FR9Ya—

Solid Axle Body
YUy RT7 9 RIVRT 4 —

Solid Axle Spacer
YUy K79 RIVAR—H—

Y

Solid Axle Spool Cup ;
vy F79 RV
RT=IvhyT

M10x 15 x4mm
Bearing
7YV

Bearing Holder - A
N7V GRIVE—-A

M10x 15 x 4mm
Bearing
vl %/

20T 7—1—(2)
Qﬂ"@b
"i S) 20mm Pulley Spacer (2)
> &) 20mm F—1) —AR—1—(2

Solid Axle Spool Cup (2)

Solid Axle Body (1) I
YUy F7IRIVRT 14— (1)

Solid Axle Spacer (1)

Bearing Holder-A (1) /B (1)
N7 GRIVE—-A(1)/B(1)

@
@‘ O
( )()(

m
©
Gear Adaptor A (1) /B (1

FTTATZ—A(1)/B(1)

48 Pitch Spur Gear 83T (1)
48Ky F AIN—F7783T (1)

—

YUy R7IRIVAT—Ibhy 7 (2)

VU F79RIVANR—=%—(1

Center Gear Adaptor / 24— -¥7747T 53—

48 Pitch Spur Gear 83T
48y FRIN—FT83T

Gear Adaptor B
F7THETZ2—B

)

20T Pulley
20T 7—1—

M2 x 5mm
Flat Head Screw
ZZ9 FANG ERIY 2=

AL

©
® 20mm Pulley Spacer
,/ 20mm F—1 —ZAR—H—
M2 x7mm
M5 x 7 x0.7mm
Flat Head Screw Shim

7Y ANy FRTU21—

M3 x6mm
Button Head Screw
Reo~ny FRIY 21—

Spur Gear Holder
ANR=FTRIVE—

= @/&

M5 x 8 x 3mm
Bearing
R7UYT

M2 x 7mm
Flat Head Screw
75y bAy EXZ ) a—

Gear Adaptor A
FTTETZ—A

20T Pulley

20mm Pulley Spacer
20mm 7F— U —ANR—H—

M3 x 6mm
Button Head Screw
REIAy FR7 21—

l;/LS x7x0.7mm
:/be ﬂ%‘l
/Q r

Spur Gear Holder
AN=FT RIVE—

M5 x 8 x 3mm
Bearing
7YV

Assembled View
451 ¥

-4 -



3. Front And Rear Suspension Arm Assembly / 70 b & Y7H R 7—LOR{TF

@ Front Suspension Arm / 7O k- HZR7— L

Left / 72l
D- M1.6 x 5mm Cap Head Screw

M1.6x5mmF vy Iy X5 1)a1—
M1.6 x 5mm Cap Head Screw (4) M3 x 6 1.5mm Spacer
ML6x5mm F+ v Iy FX7 11— (4) M3x6x1.5mm AN~ —

M4 x 10mm Set Screw
m \ é M4x10mmty FXS Y 1—
M4 x 10mm Set Screw (4) e
Max10mmEy F XSV a1—(4)

4.8mm Ball Stud
m 4.8mm R—JVRX & F

4.8mm Ball Stud (6)
4.8mm R—JLXZ v K (6)

©l

M3 x 6 x 1.5mm Spacer (8)
M3 x 6 x 1.5mm AN—1— (8)

QOD
i

Anti-Roll Bar Holder (2) Front Suspension Arm
REETAHF—KILE— (2) 7Y EIAT A

M3 x 46mm
Pin

Sl Z

Anti-Roll Bar Holder
I ] RAESAHF—RILE—
M3 x 46mm P"l 4 Note : Please repeat steps for Right Side assembly. Ass‘embled VIEW
M3 x 46mm £ (4) THE BRI R T Y TEBVELTEEL, A RyAd|
.- o~
O ?.‘ o Rear Suspension Arm / U7 -4 ZA7—L

O
Left / Z&fl
— M4 x 10mm Set Screw
M3 x6x1.5mm

M4x10mm &y X521~

Spacer
ANR—H—

Front Suspension Arm (2)

/ 7N\

~ - Y { \n
IO FFRT—L (2) e —_—,
4.8mm Ball Stud ]

48mm R—VZX &y K 2.0mm

Nl

M3 x 46mm

Rear Suspension Arm (2)
V7Y 7 F—il(2)

e

M3 x6x1.5mm

4.8mm Ball Stud
48mm R—/VX &y K
Rear Suspension Arm
U777 =L

Note : Please repeat steps for Right Side assembly.
THE BRI RA Ty TER)ELTIEE WY,

-5.



3. Front And Rear Suspension Arm Assembly / 70/ & U7 27— LOBIfIF

| BAG 2
[

M3 x 6mm Flat Head Screw (9)
M3x6mm 7>y bAY FX71) 21— (9)

Separate Suspension Mount (4)
CINLA PHFRARY Y3V TV S (4)

@ I @* @

250

Front Suspension Mount FF0 ° (1)
JAaYVrHAITVEFFO° (1)

Main Chassis (1)
ALV vI—(1)

Separate Suspension Mount
wILA PP ARV 3VRIV b

Main Chassis
AV v I—

M3 x 6mm
Flat Head Screw

/ 73y Ay FRIYa—

Front / 70>k

M3 x 6mm
Flat Screw
759 bR 32—

Front Suspension Mount FF 0 *
7Y bRRIVMFFO°

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
THE YAT—LOBHIHDRHELELS. LTOHEZ
AL—RXTBHTENLETY.

Assembled View
4H37 [

-6 -



3. Front And Rear Suspension Arm Assembly / 70/ F & U779 27— LOE{FiF

[

M3 x 6mm Flat Head Screw (1)
M3x6mm 75w bAY FXZ1 21— (1)

| I

M3 x 15mm Flat Head Screw (2)
M3x15mm 735w bAY FX71 2—(2)

(e

4.8mm Ball Stud (1)
4.8mmiR—JVA%y K (1)

(o

4.8mm Ball Stud L=9 (2)
4.8mm R—Jb A%y FL=9(2)

O

M4 x 5.6 x 1.1mm Spacer (2)
M4 x 5.6 x 1.Tmm AX—1— (2)

|

4mm Steering Washer (2)
dm ATTIVVT Ty v—(2)

©

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
TER I YRAT-LOBMHHERLE LS. ETOBE%:
AL—RXTBTENLETT,

Rear Suspension Mount RR 0 °
UT7HZAIIVFRROC

Assembled View
#HI N

Flat Head Screw
25y Ay ERIYa—

7]

M6.1 x 7.5mm Post (2)
M6.1 x 7.5mm KX F (2)

M3 x 6 x 2.5mm Bearing (2)
M3x6x2.5mmAN7 15 (2)

4.8mm
Ball Stud L=9
R—ILZX &y FL=9

Steering Arm -R
AFTUITT—1L-R

M3 x6x2.5mm
Bearing
7V

T

4.8mm Ball Stud
48mm R—JVZX & K

M4 x 7 x 2.5mm Bearing (4)
M4 X7 x2.5mm N7 245 (4)

el

M6 x 5 x 2.8mm Nut (2)
M6 x5x2.8mm+v bk (2)

/s‘»ﬁ
“Sal

M3 x15mm
Flat Head Screw
Ty by XN ig—

Steering Arm-L
ATTIVVGT—L-L

éfmm Steering Washer @

Amm RFT7 VT Ty v —

M4 x7 x 2.5mm
Bearing
RV LY

Steering Link
RAFT7YVTIVY

9

i ()
‘ } M6 x 5 x 2.8mm
Nut

& B

Rear Suspension MountRR0 ° (1) TRR:A77VYT

=
\ g{)?\ffﬁ— ’ M4 X7x2.5mm
Steering Arm - L (1) /R (1) Pl
2F7 U7~ h-L1)/R() |
(O zzvaver O)
M6.1x7.5mm
Steering Link (1) Post
AFTIVHIU 5 (1) R
e
\__ﬁﬂ{__/ Assembled View Sukhend A
e . = 4057 N IS~y KA
ﬂ = (@)
A 48 Note : After steering system is assembled, it should be
LJ able to turn freely.

BEEXL—

VAT LOBH RS LE Lies,
AT BTENVETT.

Bulkhead B
NI~y KB

U7HZXIT2FRRO° (1)

-7 -



4. Front And Rear Bulkhead Installation / 783/ F & U771\ Iy RO FF

A) M3 Nut (1)

‘ M3+ b (1)
Front Belt - 423 (1)
0¥ NIV -423(1)

[m- M2.6 x 8mm Button Head Screw (4)
M2.6 x8mm RZ Ay FR71)1— (4)

M3 x 6mm Flat Head Screw (15)
M3 x6mm 75w bAy FXZ Y 21— (15)

M3 x 8mm Flat Head Screw (1)
M3x8mm 73w Ay FXZ U a—(1)

M3 x 12mm Flat Head Screw (1)

%M?;xnmm T59 by FRTY 2—(1)

O 0O

Motor Mount Root (1)
E—2—IV M= (1)

1

Twist Bar 23mm (2)
WA R BRN=23mm (2)

Center Pulley Mount-L (1)
va—T—=)—=< v ~-E# (1)

Center Pulley Mount - R (1)
o a—T—U—<ovr-FH (1)

@(:) 0

Motor Mount (1)

Bulkhead A (2)
INIVIAY FAQ2)

Bulkhead B (2)
NIV A FB(2)

Twist Bar 23mm
WA X ~IN—=23mm

M2.6 x 8mm
Button Head Screw
REUANY FRT ) 21—

| =

Center Pulley Mount - L
o a—=T=)—< I b -Efl

M3 x 8mm
Flat Head Screw

Motor Mount
E—R—=RUYUF

Motor Mount Root
M3 x 6mm E—R2—I97 Mb—F
Flat Head Screw

7Y ANy FRIY2—

Note : After steering system is assembled, it should be
able to turn freely.
TEE I ATTUVI VAT LOBSI A RER LE L5,
BEEAL—RXTBTENLETT.

Front Belt - 423
707 NIV b+ -423

M2.6 x 8mm
= .Button Head Screw E
RNy FA7U 21—

Twist Bar 23mm
WA A MN—=23mm

M2.6 x 8mm

Button Head Screw
REIANY FRI)a—
M2.6 x 8mm

Button Head Screw
REUAYy FRTY)a1—

-B&ikﬁeaa B
ANVT N B

M3 x 6mm
Flat Head Screw
75y baYy FRZY 2—

Note: Before assembly please put Front Belt - 423 between
Bulkhead A & B to facilitate later drivetrain installation.
TEE VY FEBRYMIS BRI EIK7OY EUTINL

Ay FORIZ7RY MRV b-423% ) (1 T< retru)

25y bAY EADY a—

Center Pulley Mount - R
wva—=T—U—<ov b -Hl

M3 x 6mm
Flat Head Screw
T 789 AT FR Y EL~

M3 x 12mm
Flat Head Screw
759 Ay FAZ) 2=

-8-



5. Front And Rear Drive System Assembly / 70/ F & U7 FS5A 7R FLORFT

@ Front / 7Ok

-

U7~V b -279(1)

[ o

M1.6 x 5mm Cap Head Screw (6) FrontBelt-423
M1.6x5mm ¥ vy Ty X5 U2—(6) |\ 7R¥F~wh-423

Rear J?m (1) %))\k

Rear Belt - 279

D7)k -279

Bearing Holder- A (1) /B (1)

-

M1.6 x 5mm
Cap Head Screw
FryIAy KXo a1—

L

M1.6 x 5mm
Cap Head Screw

FryIag FRGa~2

R7USGRIVE—-A(1)/B(1) TN % L\

M1.6 x 5mm
Cap Head Screw
Frv TNy FRI)a1—

Assembled View
4H37

M1.6 x 5mm
Cap Head Screw
FryIAy FR1)1—

Bearing Holder - A

Bearing Holder - B
N7 Y2 JGRIVA—-B

NT YV TRIVE—-A

M1.6 x 5mm
Cap Head Screw
Fry TNy FRI)a—

Default Belt Tension Setting
BRENIVN TV a v

Note Position
IBEE




6. Front And Rear Shock Tower Assembly / 70 F & U739 7427—DR{HF
E

"B

M3 x 6mm

Bytton Head‘Screw
M3 x 6mm Button Head Screw (2) RagvAy FRZ 21—

M3 x6mm REZ YAy FAZYa21—(2)

M3 x 8mm Flat Head Screw (8)

M3x8mm 75y Ay FRZ U 21— (8)
4.8mm Ball Hex L=5 (2 /{ Front Shock Tower
4.8mm R—Jb(75A) L=5 (2)

7avbravirI—
4.8mm
O]ﬂﬂ:-] Ball Hex L=5
=

R=Ib(R ) L=5

4.8mm Ball Stud
4.8mm Ball Stud (2) 48mm R—IVZAEy K
48mmR—JVAZ Y K (2) Bulkhead Cover-B

NIVIAY KAN—-B

M6 x 23mm Aluminum Post (1)
M6 x 23mm ALRZ F (1)

¥

=

Assembled View
™

Upper Linkage Mount (2)
TyIN—=) =937 b (2)

O Upper Linkage Mount
\ TPuli—yo—992 F
M3 x 8mm )
Flat Head Screw
O O 73y Ay F‘Z’J'JJ— '

M3 x 8mm Flat Head Screw
% M3x8mm 75 kAy KA1 21—

Bulkhead Cover- A (1)
17~y FAN=-AQ) * M6 x23mm Aluminum Post
M6 x 23mm ALK R b

Note : Please repeat steps for Right Side assembly.
( THE  AROEILIZR Ty T ERERLTEE W,
© °TD

Bulkhead Cover-B (1)
NV ANy BAN—-B(1)

S
© ©

Front Shock Tower (1)
Zavbyavoi27—1)

Flat Head Screw
Py Ay PR 1~

M3 g Assembled View
Head .
ki o SR 4T

-10 -



6. Front And Rear Shock Tower Assembly / 70 & U773y 947 —0OR{TF

(Ac 4] BAc 3
(o

M3 x 6mm Button Head Screw (2)
M3 x6mm RZ Ay K71 12— (2)

-

M3 x 8mm Flat Head Screw (8)
M3x8mm 73w bAY FAZ1) 12— (8)

(g

4.8mm Ball Hex L=5 (2
4.8mm R—JU(7 ) L=5(2)

(e

4.8mm Ball Stud (2)
48mmiR—VA% Y K (2)

[l

M6 x 23mm Aluminum Post (1)
M6 x 23mm ALK Z F (1)

Upper Linkage Mount (2)
TyIN=) =97k (2)

e
D
ar© ©

Bulkhead Cover-A (1)
NIVT A~y BiR—-A(1)

O
T
© °TD

Bulkhead Cover-B (1)
NIV ~y FAIR—-B(1)

Rear Shock Tower (1)
V7oavo427—(1)

M3 x 6mm
Button Head Screw
REAIANY FRTY 21—

0 Q% /

Rear Shock Tower
YrvavyrI—

4.8mm Ball Stud
48mm R—JLZX &Y K

4.8mm /ﬁ

Ball Hex L=5
R—Ib(7< ) L=5

Assembled View
43I ™

Bulkhead Cover - A
NILI~Ay BAN=-A

Upper Linkage Mount
TYN=UDTr=II9 b

M3 x 8mm Flat Head Screw
M3 x8mm 75w bAY FXT U 1—

M3 x 8mm
Flat Head Screw
TZy Ny PRI a=

6

M6 x 23mm Aluminum Post
M6 x 23mm ALK Z b

Note : Please repeat steps for Right Side assembly.
TEE ARIOEILIIR Ty TEBRYEL T EL,

Flat Head Screw
25y by FR2 g~

Assembled View
#H37 N

M3 x 8mm
Flat Head Screw
Z5Y Ny FERT)) 21—

-11 -




6. Front And Rear Shock Tower Assembly / 700k & U773y 727 — 0T

M3 x 8mm

M3 x 6mm Button Head Screw (8) Button Head S
M3 x6mm K2~y K271 1—(8) F5ons KR 2

[

M3 x 8mm Button Head Screw (8)
M3 x8mm REZ Ay FX71) 21— (8)

EE 09

D 0000 0000
09

Upper Deck (1)
7yIN—=TvF (1)

Upper Deck
M3 x 6mm 7yI=TvF
Button Head Screw

REUAY FX7 1) 21—

L= \-‘-’_' *;-.lw

) ==xre)

\7_‘—-;&'4»' qi_=y

—)
/N
S

AN

Assembled View
Az yA




7. Front And Rear Stabilizer Assembly /70 b & Y7 X2 ESAH—DH{Fi}

M3 x 3mm Set Screw (4)
M3x3mmty FX7 Y 21— (4)

e

4.8mm Ball Stud (2)
4.8mm R—JVAZ v F (2)

4.75mm Stabilizer Ball (2)
475mm A2 ES AP —R—]L (2)

ol

Stabilizer Locker (2)
AZESAHF—OvHhH—(2)

Oll

M4 x 7 x 2.5mm Bearing (2)
M4 x7 x25mm X715 (2)

===

4.8mm x 16mm Ball Cap (2)
48mmx16mm R—JbF+ v 7 (2)

1.3mm Stabilizer (1)
1.3mm RZES A ¥ —(1)

A

Assembled View

M3 x3mm
Set Screw
By b XY Ya—
M4 x7 x 2.5mm
1.3mm Stabilizer Bearing 4.8mmx 16mm
13mm AR ES A H— NP Ball Cap

R=lbFvy 7

[JO

4.75mm
Stabilizer Ball
A2ESAH—FR—)b

Stabilizer Locker
AZESAHF—Oy h—

=0 =-»

4.8mm Ball Stud
48mm R—JV X%y K

([ om  ma )
M3 x3mm =2 =
Set Screw Note: M3 x 3mm Set Screw does not need to
ty bR 2—

be tighten, just need to be slightly touching
the stabilizer.
THEE:MIX3mmEy PRI 1—FREZESA
F—%@<Ay I LEVWTREW,, £y
FRZYV1-RBFREZESAF—L8EL< 5‘9

250 F—4—T%,

@2& \\Q\\f\{;&\ _~| Note: After the stabilizer is assembled, it should be able
\ e A, tomovefeely. .\ ]
S e 7| TERIZATETSAY-OBMIBERLELLS. YT

—LETOBEERAL—RT R EDNLETT,

L

S i
= m;\[;\_!
e




7. Front And Rear Stabilizer Assembly /702 F & U7 A2 ES A5 —DHFiF

M3 x 4mm Set Screw (4)
M3x4mm+Ly A7 1) 21— (4)

CHjm

4.8mm Ball Stud (2)
48mm R—JVAZ v K (2)

o]

Stabilizer Locker (2)
2RESAF—0vhH—(2)

Oll

M4 x 7 x 2.5mm Bearing (2)
M4 x7 x 2.5mm N7 1) > %5 (2)

(B

Stabilizer Ball Cap (2)
RAZESAY—R—IbF+v T (2)

|

4.8mm x 16mm Ball Cap (2)
4.8mm x 16mm R—JLF+ v 7 (2)

1.2mm Stabilizer (1)
1.2mm A2 ES A — (1)

Stabilizer Locker
AEESAHY—Oyvh—

M3 x 4mm

Set Screw

Yy PRI Ua—
M4x7 x2.5mm
Bearing
TFUVYT !

1.2mm Stabilizer
1.2mm ZZ2EZ 1 —

Assembled View

I
M3 x4mm
Set Screw
Yy AT a—

Stabilizer Ball Cap
REETAF—R—-IbF v %

4.8mm Ball Stud

%}P@ » 48mmR—/VRZY K
Omm

4.8mm x 16mm
Ball Cap
R=bFvrv 7

Note: M3 x 4mm Set Screw does not need to
be tighten, just need to be slightly touching
the stabilizer.

THEBEMIx4mmEy FRXY Y 1—EREESA
Y—@m<Oy I LELWTLREL, £y
FRZ) 2 —ER2ES A F— LB ST
S5 A—r—TF. 44]

| Note: After the stabilizer is assembled, it should be able

to move freely.

A z#®: AFETSAY—OBHIFHERLE LIS, F7

—LLETOEEEXL—RXT BT ENBETY.




8. Front And Rear Knuckle Assembly / 70/ F & Y7 F 71V OB+

'BAG 6 ] B 5)

M3 x 6mm Set Screw (2)
W 25 6mm £y X2 21— (2)

M5.7 x 4.2mm Flanged Tube (2)
M5.7x42mm 752 VFa2—7(2)

M5.7 x 5.5mm Flanged Tube (2)
M5.7x5.5mm 75> IFa2—7(2)

@ﬂ M3 x 6 x 0.5mm Spacer (2)

M3 x6 x0.5mm ANX—H—(2)

M3 x 22.9mm Pin (2)

S i — M3x229mm E> (2)
ﬂb M3 x T0mm Button Head Screw (2)
O:ﬂﬂ.] 4.8mm R—JVRA %2y F (2)
4.8mm Ball Stud L=9 (2)

4.8mm AR—Jb A%y FL=9(2)
M2 Do

28mm Turnbuckle (2)
28mm Z—>2/\v 71U (2)

M5 x 7 x 1.5mm Brass Spacer (2)
M5x7x 1.5mm 75 ZZXR—4%—(2)

M5 x 10 x 4mm Bearing (4)
M5x 10 x4mm X7 1) > 5 (4)

4.8mm Ball Stud (2)

32mm Turnbuckle (2)
32mm Z—=21\v 71U (2)

OoE) ===

4.8mm x 16mm Ball Cap (4)
4.8mmx 16mm R—jbF v v 7 (4)

| N —
©ii=]fam:2=]
4.8mm x 16mm Ball End (4)
4.8mmx 16mm RK—JVI > K (4)

Knuckle Arm (2)
Ty IIVT~L(2)

CHub-L (1) /R(1)
C-Hub Zf (1)/%18) (1)

w ([

‘[@
Universal Shaft - 44mm (2)
AZN=HILT+ 7 b -44mm (2)

D44

M3 x 10mm R Ay X471 21— (2)

Front Knuckle / Zavk-+v4ib
Left / &l
r\

Universal Shaft - 44mm
AZN=HIV % 7 b - 44mm

4.8mm Ball Stud L=9
4.8mm A—JVR& v K L=9

C<L>\
M3 x 6 x 0.5mm Spacer

) \ M3 x6x0.5mm AN—H—

M5.7 x 4.2mm /@

Flanged Tube

Knuckle Arm
Fu 2T —1s

M5x 10 x 4mm
Bearing . 4.8mm Ball Stud
R7UVY 48mm R—/VRZ v K

M5 x 10 x4mm
Bearing
FY7Y

M5x7 x 1.5mm
Brass Spacer
T 5RAAR—H—

C-Hub-L
C-Hub Z {8l

M5.7 x 5.5mm
Flanged Tube
IS5V Fa1-7

M3 x 10mm
Button Head Screw
REUAY FZX91) 21—

Note : Please repeat steps for Right Side assembly.
TEE AROEIIER Ty TEBYRL TR T,

28mm Turnbuckle
28mm 22—\ 7 )b

Assembled View
4B [

Note: After the knuckles are assembled, they should be able
to move freely.
TEE BT ELRES. BEERL—XT BT ENLETT,

= X2

—
4.8mm x 16mm 4.8mm x 16mm 14.95mm
Ball End Ball Cap .
RV kL A Ass‘embled View
32mm Turnbuckle ,%H..l_-L

32mm Z2—>INy J )b

4.8mm x 16mm 4.8mm x 16mm

Il En:
?‘Eﬁivw l;?_“’dly K
EF@:C%: X 2
17mm
Assembled View
#H37
14.95mm

Note: After installing, it should be able
to move up and down freely.
THER | ATET SA Y —DRFIFH
RELELRES, YRT7—L
ETOEEERL—XT BT
ENBETT,

N N

/ >=
G
M3 x 22.9m m%

Pin
=72

M3 x 6|
Set )s(cr?\;,n Note : Please repeat steps for Right Side assembly.
Ly NS 21— Feram CEE GRIOBEIIER T T EERL T E L,




8. Front And Rear Knuckle Assembly / 701k & U7+ 7IVDRR{HT

'AG 6 ] BAG 5

M3 x 3mm Set Screw (2)
M3 x3mmEy FZA71J21—(2)

(O

4.8mm Ball Stud (2)
48mm R—JVAZ Y F(2)

©l

M3 x 6 x 2.0mm Spacer (2)
M3 x 6 X 2.0mm AN—H— (2)

Ol

M5 x 7 x 1.5mm Brass Spacer (2)
M5 x 7 x 1.5mm 75 ZAR—=%—(2)

M5 x 10 x 4mm Bearing (4)
M5 x 10 x 4Amm N7 Y > 7 (4)

I 1

M3 x 26.4mm Pin (2)
M3 x 26.4mm £/ (2)

O WG

28mm Turnbuckle (2)
28mm Z—>I\v 71V (2)

@r=ll===I1

4.8mm x 16mm Ball Cap (2)
4.8mm x 16mm R—JbF+ v 7 (2)

Cr=) ==

4.8mm x 16mm Ball End (2)
4.8mmx 16mm R—)LIT> K (2)

Rear Upright - L (1) /R (1)
Y77y 7SA-EN/EN)

=0

:

Universal Shaft - 44mm (2)
aA=N\—HIV¥ v 7 b -44mm (2)

Rear Up Right / U7-7v 751k
Left / =f

28mm Turnbuckle
28mm 2—>I\v 71V

O

4.8mm x 16mm 4.8mm x 16mm

%@@DXZ

12.85mm

Ball Cap Ball End H
R=IvFry 7 K=V F Assembled VIeW
#Hsr
~ 4.8mmBall Stud ~
" 48mmAR—IVRZY F
M3 x 6 x2.0mm
Spacer

Rear Upright - L
Y77y 7SM4 &

Universal Shaft - 44mm
A=N=HIbY ¥ 7k -44mm
M5 x 10 x 4mm
Bearing
7V

R

M5 x 10 x 4mm
Bearing
M5x7x1.5mm 7YYY
Brass Spacer

TSRAAR—H—

Note : Please repeat steps for Right Side assembly. ASS‘embled VleW
TaE  BAOEIERT Y TERSELTLEN, ,é."ﬁ_\_.'L

12.85mm

9
Wi
2 (¢

i
I

9)
]
@ -

M3 x3mm

\ " Al
/%
) S & ' y £y bRZU2

Set Screw

M3 x 26.4mm Pin
M3 x 26.4mm £

Note : Please repeat steps for Right Side assembly.
Z3xE  BROBIIER Ty TERVELTE W,

Note: After installing, it should be able
to move up and down freely.

TR z;f;?&—gmwz\‘ Assembled View
SR 5. AT — =
ETonEERL—2TBT #A 37 [X]

EBBETY.

-16 -



9. 0il Damper Assembly / € IV5 1 \— DBRY{FF

2.5x 6 x 0.4mm E-Ring (8)
25x6x04mmEY % (8)

M2.9 x 1.9mm O-Ring (4)
M2.9x 1.9mm 0') > % (4)
O-Ring Cover (4)
o> 7 HIN—(4)

\ Shock Piston (3 Holes) (4)
|23y IEX /(3 R—IV)(4)

#350 Oil
#3504 1L

(@

4.8mm x 10.2mm Ball Cap (4)
4.8mmx 10.2mm R—)bF v v 7 (4)

J

Shock Silicon Cap (4)
Yavoyyyadavivyv T (4)

Damper Upper Cap M14 x 0.7mm (4)
EVIN=T v I\—=F ¥ v 7 M14x0.7mm (4)

M3 x 23mm Shock Shaft (4)
M3x23mm 3w v7 b (4)

7\ []
\ /| ]

Bottom Cap (4)
RhLFv v (4)

@

Adjustable Ring (4)
AU T (4)

LI

Oil Shock Body (4)
TV avIRT1—(4)

Shock Piston (3 Holes) GREEN SLIME
\ YavIEXF(BKR—IL) Natinduded)
(RRITREENTEYELA. )
2.5x6x0.4mm M3 x 23mm
E;)Rlpg/j‘ Shock Shaft 0-Ring Cover
7 YavirvT b oY 5 HIN—
/ Bottom Cap
RhLFvy 7
‘ 2.5x6x0.4mm
E-Ring M2.91.9mm N
EVVT 0-Ring
oy

Adjustable Ring
BE:E-Db27

Oil Shock Body
AW a3y I RTF 14—

INCORRECT
FEH

4.8mm x 10.2mm
Ball Cap
R—ibFvv 7

I E Please pre-thread the ball end hole by using a M3 screw.
A YUAVAA IV EANDRIC. RICM3ZRAEY T Y—LEEST.
U —BER—IVF vy TR—IUc Ry ZLTLREEL,

L2 0 #350 Ol

1.Fully extend the shock shaft until piston is at the bottom of shock body, o1 4350 o)1

while holding the shock upright fill shock oil to the level shown on the diagram

to the left.

Ay 7Yy 7 hESIVT. ER MUY 3 v I RTF A —DRETICLTTEL,
BEILYAY IV v T MESIVT, YavIAMIVEERIKRTDLSICEALTLREL,

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
KA by INBHNBLSIT. ER MV ELTIRBHLTTEL. S5 EZET
ER P OBBHEGHITTTEL.

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEZav Iy 7 MESIVT, ER MDY 3 I RTF A DRETICLTTEL, BE
THNE. Y3y 7 MIVERKELTTEL, [ESHNBESIT. 54<¢50Y 3y
ZBVTTEL,

4. Install silicon cap at an angle as shown in diagram below and bleed out any excess oil.
a3y UdAVFRy TERBIC. Va3 v IRT 4 —IKBY RIFTTEL,
DEDAAIVBRBNTRBZOA/EEDRRTT.

5.Fully tighten the cap and clean off any excess oil.
FrvTELODYBYMIBERNSHT. RNA IV EH>TTEL,

M14x0.7mm
Damper Upper Cap
EYN=TyN—Fvv7

=
Shock Silicon Cap

vavoyyavFvy s

INCORRECT CORRECT
TIERE i

Install shock silicon cap on to shock body in an angle as shown,

itis normal for excess oil to leak out.

YAVIRTA—IY 3y oo ) aAvE vy TERYHIFTS L XL
PEOFAIVHRNET. FRIEEORRATT,

-17 -




9. Oil Damper Assembly / F1 1V > I\—DR{FiF

Y LAde
1) NN
|
'.41 (Qan

z/.
N

)

N\

Assembled View
4B ¥

W=

a3y Y RT) VIN=AH/\—13.5mm

Shock Spring Base Cover 13.5mm

=
2
=
g
£
o]
=
[0}
©v
%)
<C

-18 -

(&)
=X =
= T
S E it
o)
EX
3 o
b <%
{72}
N
e N
E L
£ 8 5
n.7 =
Hmﬂ Y ~
TEN = 5
XMJU -onl e
M..m.7 o o
= &K el
- =
NM\ S
Y LN —_
AFN E g N
> ER D@ n==
&K RED
RN AN
T8 R o=,
o> mK ol i
hO/_ A”.Iu—/
wv U .|vDI..7A
=aA

BAG 7




10. RC Unit Installation / RC1="y FOEIY{FI+

'BAG 8 L Bac 5]

M3 x 6mm Flat Head Screw (5)
M3 x 8mm Flat Head Screw (4)
M3 x 6mm Button Head Screw (1)

[]:m' 4.8mm Ball Stud (1)

48mm R—JV A& F (1)

Q= 21 Turnbuckle (1

3mm Countersink Washer (3)
M3ADYEZ—2 00Ty v—(3)

4.8mm Servo Ball-End (1)
4.8mm Y —RR—)bT > F (1)

==

4.8mm x 16mm Ball Cap (1)
4.8mm x 16mm R—jbF+ v 7 (1)

o

Antenna Post (1)
TUTFRZAR()
e

Servo Saver_ 23T (1)
=Rt 4 /\—23T(1)

8mm Servo Post (1)
8mm P —RKKRZX b (1)

Servo Mount (1)
H—RIT (1)

Servo Plate (1)
H—KR7L—F(1)
1= =

Antenna and Antenna Rod Head (1)
TUTF&TVTFAY FAY K (1)

M3x6mm 75w kAW FZX51) 2—(5)
M3x8mm 735wy bAY FX71) 12— (4)

M3 x6mm RZUAY FXZ1) 12— (1)

21mm Z—=>1\v 7)1 (1)

Servo (Not Included)

Y-RERITHEENTEY EEA. )

75y Ay FX7Ya—

3mm Countersink Washer
M3ADYBE—=220 Ty v—

M3 x 8mm Flat Head Screw
M3x8mm 73w hAY KX 21—

4.8mm Ball Stud
48mm R—)b R &y R

M3 x 6mm

21mm Turnbuckle Button Head Screw

R |

U
Servo Saver_ 23T
H—Rt4/\—23T

Amma—>nRy o), REIANYEFRIUa-

Servo Mount
Y—RIo b

8mm Servo Post
8mm ¥ —RKZ b

Antenna and Antenna Rod Head
TUTT&TVTFOY Ay R

I |

)
i ———| &
Antenna Post
TYFFRA S
gsfil[rér:px 16mm 4.8mm Servo Ball End
2 48 —RR—=ILT VK
s A mm % —RR—)VTV K - =
M3 x 6mm /
- Flat Head Screw
TS5y bAy KR Y 2— ?
7.4mm
/_
Assembled View — N
,‘?ﬂ.l—‘l: Y—KRTL—F
M3 x 8mm (
Flat Head Screw l
77y bAYy FZXSY2—
M3 x 6mm
Flat Head Screw

-19 -




10. RC Unit Installation / RC1. =y FOE{FLF

(o

M3 x 6mm Button Head Screw (2)
M3 x6mm RZ YAy FA71)1—(2)

Double Sided Sticky Tape (1)
fmEr—7 (1)

Receiver

Ly—In—

(Not Included)

(MR EEFNTEYEEA. )

Double Sided Sticky Tape ——O

AEr—7

M3 x 6mm
Button Head Screw
RavAy FR9Ya1—

A3

Motor (Not Included)
E—4— (BRI EENTEYELA. )

ESC (Not Included)
ESC (BRI EENTHEYEEA. )

Double Sided Sticky Tape
mET—7

(Not Included) ] N \

BRICEEFNTVERA)

48 Pitch 28T Pinion Gear
48y FBTE A FT

g

/\ '\ ) Motor
E=8—
M3 x 3mm ~

Set Screw

\&
Assembled View

ty FRAYY 21—

“ 30 =



10. RC Unit Installation / RC1=y FOERV{FiF
BAG 8 M3 x12mm
Iy
I” /B g -t‘/te?ry')l.gdél vy

M3 x 12mm Button Head Screw (2)
M3x12mm RE Ay FZX9Y1—(2) | BatteryTray Spacer

IRy FY— b L=AR—4— b ==
Battery Lock
IM NyF)—0Ovy
Battery Mount J. j
M3 x 15mm Flat Head Screw (4) Muzf=srgwk \éﬁ Battety Tray Spacer’
M3x15mm 735wy Ay FXT1) 12— (4) Ny T =k L—RR—t—
@ D ' ; — Battery Mount
, — Ry 5=y b
Battery Tray Spacer (2) | ;
1Ky F U=k L—Z2R—4—(2) |
‘ [T Battery (Not Included)
|||||| """ Rear Battery Plat; J [ o Ny7TU— (MRICIEEE
7Ny FU—FL—F A nTEVEEA, )
G |
i 4
Battery Tray Plate (2) 57
Ny T = L—T7L—F(2) Battery Tray Plate 7 Front Battery Plate
Ny FY—rL—FL—} 7O Ny F)—=FL—p
Battery Tray Plate

RyFU—bkL—FL—t

Battery Mount (2)
NyTY=I T2k (2)

Battery Lock (2)
Ny Fy—Ov 7 (2)

Front Battery Plate (1) M3x15
N &= _ _ X 1omm
ZaY bRy FU=FL—r(1) Flat Head Screw

7Y by FRY Y a— !!

Rear Battery Plate (1)
D7y 7U—=FL—(1)

Assembled View
#HAI N

-21 -




S

11. Front And Rear Body Post Assembly / 70/ F & U7 R T 1 — KA OB {TF

-

M3 x 8mm Flat Head Screw (2)
M3x8mm 7Zw bAY FAT1)21—(2)

-

M3 x 10mm Flat Head Screw (4)
M3x10mm 75w bAYy FAZY) 12— (4)

C=

Body Clip (6)
RF1—=2Uv7(6)

Body Post Cushion (2)
RTA—RAMTvYay

G

Upper Bumper (1)
Ty IN—=INVIN— (1)

Gooooooooooooooooj:Eg:D

Front Body Post (2)
70V bRT7F4—RZAF(Q2)

©) (©)

Foam Bumper (1)
T+ —=LINVIN— (1)

Front / 7Bk ™~
|oooooooooooo %:']
Front Body Post

J0v bRF 4 —KX b Cut/Av bk

_/
' Body Post Cushion
AT —RKAMTyvay
Body Clip a
. RFA—2Yv7

G
Body Clip
T~ Rra—oVUwv:
\ \
— —
—~— I
—
Bumper —_—
N I— \
==

1

M3 x 10mm /!

Flat Head Screw
T3y Ay FRYYa—

M3 x 8mm
Flat Head Screw
T by ROV 2=

Upper Bumper
TV IN=INVIN—

Foam Bumper
T A—LINVIN—

M3 x 10mm A_!

Flat Head Screw
Z2FY ANGFRGN) 53—

-29 .



11. Front And Rear Body Post Assembly / 700/ F & V7R 51— KX FORR{FF

BAG q BAG 8 Body Post Cushion M3 x 10mm Button Head Screw

RFA—RAM w3y M3x 10mm REZ Ay RXZ 1) 12—

M3 x 10mm Button Head Screw (2) @/ /

M3 x10mm REZ Ay RXZ1) 12— (2)
|
Body Clip (4) ,
RF1—=o0v7(4) — »
Body Clip’

g
RF4—7)wT T
Rear Body Post >

Body Post Cushion (2) UT7RF 4 —KZ b
RTA—RZA Mo voay ()

0000000000000 0O0O0 Cu't/ﬂ‘yh
Rear Body Post (2) ) ];

DT RT4—RZA(2)

12. Tire Set Assembly / 21 ¥ty FORY{FiF

BAG 9 § BAG B M2 x 9.8mm Pin

M2 x9.8mm £~

I |
M2 x 9.8mm Pin (4)

M2 x9.8mm EZ/ (4) /
/ P

Body Clip
RT1—=9Uy7

Flanged Nut - 4mm (4)
732TFy b -4mm (4)

Adaptor
TPET 5~

Flanged Nut - 4mm
7Z7YFy b -4mm

Adaptor (4) : ‘
THT5— (4) ="

ofe : Please repeat steps

for Right Side assembly.
AR ARIOETIEZ Ty S
ERRSELTIEEL,

M2 x 9.8mm Pin
M2x9.8mm £

* 3RAC-GS04 CA Glue(Not Included)
3RAC-GS04 CA 7 1L— (ﬂ&lttiﬁih?b\iﬂ’hj

Rim Set (4)
ULty b+ (4)




13. Parts Include / G

HBIN—)

P5 O-Ring (2
P50 %7 (2

?

M2 x 5mm Flat Head Screw (3)
M2x5mm 75w kAY FX71) 12— (3)

]

M2 x 7mm Flat Head Screw (6) ‘
M2x7mm 75w bAY RX7 1) 2—(6)

[

2000 #2000 Oil
oil #2000 41 Jb

Spur Gear Holder (2)
Z/\ FT7RIVE—(2)

20T Pulley (2)
’_ 20T 7—1—(2)

10T Bevel Gear 0.8 Pitch (4)
10TANIVE70.8E Y F (4)

M@b
g
v

SLon!

=) 18T Bevel Gear 0.8 Pitch (2)

1A O (2] 20mm Pulley Spacer (2)

20mm F—1) —AN—1—(2)

M3 x 8mm Flat Head Screw (4)

M3x8mm 75 Ay FX71) 21— (4)

T

M3 x 6mm Button Head Screw (2)
M3 x6mm RZ Ay FA71)1—(2)

T

M3 x 8mm Button Head Screw (3)
M3 x8mm REZ Ay RXZ1)1—(3)

|

M3 x 14mm Button Head Screw (2)
M3 x14mm RZ Ay FX7 1) 1—(2)

sl

M2 x 9.8mm Pin (2)
M2x9.8mm E (2)

O

M5 x 7 x 0.7mm Shim (2)
M5x7x0.7mm >/ L (2)

M5 x 8 x 3mm Bearmg (2)
M5x8x3mm/\7"}/'7

O

M10 x 15 x 4mm Bearing (4
M10x 15 x 4mm N7 1J /'7 (4)

©)

M35x95x02mmSpacer( )
M3.5x 9.5 x 0.2mm AN—

©

M5.1 x 15.4 x 0.3mm Spacer (2
M5.1x 15.4x 0.3mm AN— *7‘ (2)

]

M5 x 25mm Post (1)
M5 x 25mm KA k(1)

@

Solid Axle Spool Cup (2)
VY BP9 RIVAT—IVAY 7 (2)

Beariolder- A (1 (1)
N7 VT RIVE—-A(1)/B(1)

3.5mm Cross Pin (1)
3.5mmZaXEY (1)

g O
Differential Outer Joint (2)
FITIR=I314>F(2)

38T F—1U—(1)

Solid Axle Spacer (1)
Y1)y K79 RJVAR=H—(1)

48 Pitch Spur Gear 83T (1)
48y FRIN—FT783T (1)

Gear Differential Gasket (1)
FTPTFITHRATY (O

38T Gear Differential Cover (1)
38TF7T77H/1\—(1)

Solid Axle Body (1
Vi) I~7”7Z)I/'J'\T4

@‘

Gear Adaptor A (1) /B (1)
F7FT7AT2—A(1)/B(1)

il

,‘I!

il

i!
S

l..l

Gear Differential Housing (1)
FTTIINITIVG (1)

-24 -



13. Parts Include / ®RIcEHBIN—"Y

Qll

M3 x 6 x 1.5mm
Spacer (8)
AR—H—(8)

Suspension Mount (4)
YAITV b (4)

L 1

M3 x 46mm Pin (4)
M3 x46mm > (4)

J W@* | P
©—==—0

Front Suspension Mount FF0 ° (1)
ZAYEYRAITIVEFFO0° (1)

[

M1.6 x 5mm Cap Head Screw (4)
ML6Xx5mm* v v Iy FX71) 1—(4)

[

M3 x 6mm Flat Head Screw (10)
M3 x6mm 75w Ay FZXZ 1) 2—(10)

M4 x 10mm Set Screw (4)
M4x10mm ty F X5 1) 2— (4)

(e

4.8mm Ball Stud (6)
4.8mmR—IVXZ v K (6)

e
J J

Rear Suspension Mount RRO ° (1)
U7HAI7VMRRO (1)

o
o
@ o

QO
=

Anti-Roll Bar Holder (2)
AZESAH—RILE—(2)

O

Front Suspension Arm (2)
702 MFRT—14(2)

N

Rear Suspension Arm (2)
U797 —L4(2)

Main Chassis (1)

MU v—(1)

Rear Belt- 279 (1)
J7ANIbk-279(1)

il

Front Belt - 423 (1)
707 NIV F-423(1)

|

M1.6 x 5mm Cap Head Screw (6)
M1.6 x5mm F+ v 7 Ay KX 1) 12— (6)

w

M3 x 6mm Flat Head Screw (15)
M3x6mm 735w bAY FX51) 12— (15)

¥

M3 x 8mm Flat Head Screw (1)
M3x8mm 73wy bAY FX& 1) 2— (1)

]

M3 x 12mm Flat Head Screw (1)
M3x12mm 73y bAY R 1) 2—(1)

M3 x 15mm Flat Head Screw (2)
M3x15mm 73w bAY RXZ1) 2—(2)

-

M2.6 x 8mm Button Head Screw (4)
M2.6 x8mm R U\ FX%Z 1) 12— (4)

e

4.8mm Ball Stud (1)
48mm R—JVXZ v K (1)

(e

4.8mm Ball Stud L=9 (2)
48mm R—JVRA & v K L=9(2)

|

4mm Steering Washer (2)
Amm ATT7 VT Ty v —(2)

1

Twist Bar 23mm (2)
YA X FIN=23mm (2)

©

M4 x 5.6 x 1.1mm Spacer (2)
M4 x5.6 x 1.1mm AN—4—(2)

M3 x 6 x 2.5mm Bearing (2)
M3 x6x2.5mm A7 U245 (2)

M4 x 7 x 2.5mm Bearing (4)
M4 x7x2.5mm X7 1245 (4)

Ob

M6 x 5 x 2.8mm Nut (2)
M6x5x2.8mm 7+ bk (2)

I

M6.1 x 7.5mm Post (2)
M6.1x7.5mm KX k (2)

-925.




13. Parts Include / HRICEHBIN—Y

Center Pulley Mount - L (1)
eva—7—U—=<UvF-E/)

r‘w‘ﬁﬂ*ﬂtj

Steering Link (1)
AFTII) 7 (1)

Steerlng Arm-L(1 )/R(1
7UGT7—L-L(1)/R()

Motor Mount (1)
E—2-=77 k()

Center Pulley Mount - R (1)
eva—7—)—=<ov-FHE(1)

O

ar’© i
Bulkhead Cover - A (2)
NI~y FhN—-A(2)

O

(.

Q ° 1D

Bulkhead Cover-B (2)
N~y FHNR—-B(2)

Upper Linkage Mount (4)
TyN=Ur—=II97 k4

b

Motor Mount Root (1)
E—HZ—IV V=K

Bearlng HoIder A(/B( )
K72 TRIVE—-A(1)/B(1)
AN

Bulkhead A (2)
NI~y FAQ2)

Bulkhead B (2)
NIV ANy EB(2)

e

ocooo oooo [

Upper Deck (1)
7yN=7vF (1)

i

M3 x 6mm Button Head Screw (12)
M3 x6mm REZ YAy FAZ 1) 2—(12)

[

M3 x 8mm Button Head Screw (8)
M3 x 8mm REZ Ay FA71) 21— (8)

|

4.8mm Ball Hex L=5 (4)
4.8mm R—)b(755) L=5 (4)

M3 x 8mm Flat Head Screw (16)
M3x8mm 735w bAY FRAZ 1) 21—

(e

4.8mm Ball Stud (4)
© 48mm AR—IVAZ Y F (4)

[ —(

M6 x 23mm Aluminum Post (2)
(16) M6 x23mm ALRZ bk (2)

Rear Shock Tower (1)
Y7vavg27—01)

o
© ©

Front Shock Tower (1)
7O bkavo27—1)

i 1.2mm Stabilizer (1)
M3 x 3mm 1.2mm A2 EZ A4 F— (1)
Set Screw (4)

£y bR7Ya1—(4)

M3 x 4mm
Set Screw (4)
ty FATYU1—(4)

1.3mm Stabilizer (1)
13mm A2 EZAH— (1)

@/

[

Stabilizer Locker (4)
ABZESAHF—0OyH—(4)

]

4.75mm Stabilizer Ball (2)
475mm AZESAF—HR—Ib(2)

(]

Stabilizer Ball Cap (2)
ZEZESAF—R—=IbF vy T (2)

e

4.8mm Ball Stud (4)
48mm R—IVAZ Y F (4)

Ol

M4 x 7 x 2.5mm Bearing (4)
M4 X7 x2.5mm N7 75 (4)

4.8mm x 16mm Ball Cap (11)
48mmx 16mm R—)bF vy 7 (

-26 -



13. Parts Include / ®icE8HB/I\—Y

©) "
M3 x 3mm Set Screw (2)

BAG 6

M3 x 6 x 0.5mm Spacer (2) M3x3mmty FX7Uz1—(2)
M3 x6x0.5mm AX—14— (2) -
@[l M3 x 6mm Set Screw (2)
M3x6mmty P X7 1—(2)
M3 x 6 x 2.0mm Spacer (2) G_
M3 x 6 x 2.0mm ANX—H— (2)

M3 x 10mm Button Head Screw (2)
@[l M3x 10mm REZ Ay FXZY 21— (2)

M5 x 7 x 1.5mm Brass Spacer (4) O:“]'

M5 x7x 1.5mm 75 AANR—H— 4.8mm Ball Stud (4)
“_ 48mm R—JVX % F (4)
:%J D
4, 8mm x 16mm Ball End (6 4.8mm Ball Stud L=9 (2)
4.8mm x 16mm ‘J'\—II/I/ K (6) 4.8mm R—JV A% v K L=9(2)

D

M5.7 x 4.2mm Flanged Tube (2)
M5.7x42mm 75 IFa1—7 (2)

B

M5.7 x 5.5mm Flanged Tube (2)
M5.7x5.5mm 75 IJF 21— (2)

Rear Upright-L (1) /R (1)
D77y T4 0-E0)/EQ)

ﬂ:@] [ ] o O

00 O
Universal Shaft - 44mm (4) Knuckle Arm (2)
AZN\—FIV+ 7 b -44mm (4) Ty oILT7—L(2)

M5 x 10 x 4mm Bearing (8)
M5 x 10 x 4mm X7 1) > %5 (8)

| [ |

M3 x 22.9mm Pin (2)
M3x22.9mm E> (2):

I [ J

M3 x 26.4mm Pin (2)
M3 x 26.4mm £/ (2)

NI iy '

28mm Turnbuckle (4)
28mm Z—> I\ 7]l (4)

111 o ]

32mm Turnbuckle (2)
32mm EZ—2I\v 7)1 (2)

Q) (©

CHub-L(1)/R (1)
C-Hub - = (1) / &1 (1)

6

2.5 x6 x0.4mm E-Ring (8)
2.5x6x0.4mmE) > % (8)

#350 Oil

@ #3501V
,

M2.9 x 1.9mm O-Ring (4) C\Q

M2.9x 1.9mmOY % (4)
4.8mm x 10.2mm Ball Cap (4)
@H] 4.8mm x 10.2mm R—JjLF v v 7 (4)

0O-Ring Cover (4)
oYV ThIN—(4)

Shock Silicon Cap (4
A 3 /7/'):/4‘—17/7’(4)

Shock Piston (3 Holes) (4)
avIER LB KR—I)(

Of

Shock Spring Base Cover 13.5mm (4)

Adjustable Ring (4 M3 x 23mm Shock Shaft (4)
TEH@U/7() M3x23mm >3y oo+ 7 | (4)

2avYIRT IV GR—=Z /13— 13.5mm (4)

Bottom Cap (4)
RELFvyv7(4)

Damper Upper Cap M14 x 0.7mm (4)
BVIN=T7 v I\—F ¥ v 7 M14x0.7mm (4)

M1.4x 14x20.5mm 5.25T
Spring (Green) (4)
RTIV2T(7V—2)(4)

0Oil Shock Body (4)
FAIVavIRT 14— (4)

-27 -




13. Parts Include / &I

BHBIN—"Y

BAG 8

=

<>

Adaptor (4)
TETE—

(4)

Body Post Cushion (4)
RF4—RAMIv 3> (4)

4.8mm Servo Ball End (1)
4.8mm H—RRK—=)bTV F (1)

o)

8mm Servo Post (1)
8mm H—HRKZ k(1)

VR

O

NS

e

Servo Saver_ 23T (1)
-Ij-_

REA/\—23T(1)

Servo Mount (1)

-

M3 x 6mm Flat Head Screw (5)

M3 x6mm 75y bAY FX71) 21—

[

M3 x 8mm Flat Head Screw (4)

M3x8mm 735w kAY RAT 1) a1—

B

M3 x 15mm Flat Head Screw (4)

(

M3x15mm 75wy bAY FRZ U 1—

[

M3 x 6mm Button Head Screw (

|

3)
M3x6mmREZAY FZXZ1) 21— (3

M3 x 12mm Button Head Screw (2)
M3x12mmRZ Ay KA ) 21—

(e

4.8mm Ball Stud (1)

48mmR—JbAZ Y K (1)

01111 ey

21mm Turnbuckle (1)
21imm Z2—> 1\ 7L (1

s

Antenna Post (1
TUTFRA l“ ( )

)

()

H—RIT (1)
Bumper (1)
%]] NIs—(1)
GOOOOOOOOOOOOOOOO
Front Body Post (2) @ O
70 FRTA—KZ + () ©)
<|OOOOOOOOOOOOOOOO O CS)
Rear Body Post (2) E Servo Plate (1)
D7 RT4—RX () —KR7L—Fr ()

(5

)

4)

(4)

d |

3mm Countersink Washer (3)
M3AIIRZA—= 0Ty v —

O]

Battery Tray Spacer (2

3)

Ny7Y—rb— 7\/\ H—(2)
||||| mm" ||I||
|||||I i
Battery Tray Plate (2)
Ny FU—bL—=TL—F ()

Battery Mount (2)
Ny TFU—I27F(Q2)

Battery Lock (2)
Ny 7y 7 (2)

Front Battery Plate (1)
7OV Ny TFU=TFL—F(1)

Rear Battery Plate (1)
7NNy 7)—=FL—1b(1)

Antenna and Antenna Rod Head (1)
TYTF&T7VTFAY Ay (1)

Double Sided Sticky Tape (1)
mET—7 (1)

-28 -



13. Parts Include / #glcEHBIN—Y

BAG 9

I

M2 x 9.8mm Pin (4)
M2 x9.8mm E> (4)

Flanged Nut - 4mm (4)
75VIFy b -4mm (4)

-

M3 x 8mm Flat Head Screw (2)
M3x8mm 75w bAY FX71)2—(2)

]

M3 x 10mm Flat Head Screw (4)
M3 x10mm 735w kA RZX71) 12— (4)

|

M3 x T0mm Button Head Screw (2)
M3x10mm RZ Ay KXZ ) a1—(2)

Rim Set (4)
ULty b+ (4)

C=

Body Clip (10)
RT4—2Uv7(10)

Upper Bumper (1)
Ty IN—INVIN— (1)

O O

Foam Bumper (1)
TA—=LINVIN—(1)

_
©
G

M3 Lock Nut (1)
M3y o+ k(1)

Cross Wrench (1)
JOXLVF (1)

NI/ 7
= == I
YA ———————— AN

Turnbuckle Tuner (1)
=Ny I IVF1—F(1)

]

M3 x 10mm Flat Head Screw (1)
M3x10mm 73y bAY FZAZ 12— (1)

O

M5.7 x 5.5mm Flanged Tube (1)
M5.7x55mm 75> Fa—7 (1)

JOXLVF(1)

Ball Link Plier - A (1)
K=V Vo754 —-A(1)

O

M5 x 7 x 0.2mm Shim (1)
M5 x 7 x 0.2mm </ Ls (1)

M3 Countersink Washer (1)
M3ADYE—=200 Ty v—(1)

Ball Cap Socket (1)
R=IbFv vy TVoy k(1)

——

‘
Ball Link Plier - B (1) -

K=V 29 TS54v—-B(1)

-29 .-




DRIVER &8  Ssate 08 , 06 , 202

FINAL POSITION (3rgermig BEST LAPS (&30
CIRCUIT (&%) PYC
i = Ml Place (12 [ ]iIndoor (zm) [/] Outdoor (=5h
115 CIDAVUE AV GRS, TR B3 M Thack 0 Asphalt ) [ ] Carpet (%)
SETTING B Traction (REH) D High (&) Medium (%) E\ Low (1K)
SFEEET B Track Condition (gest®)  [V]Flat (F18) [ ] Bumpy (&)
Solid Axle mm () Wheel Hex l B shockabsorber smz |
EHEL S Spool (&%) S AR— | Oil (HiEE) (B3t BE)
(EEEAE) BELT TENSION ADJUSTMENT | Ol R 5ep 5
[ [JGear (&st)||wr7ya> mm . # 7 -

mRE/ES) (| @ e T cnn | riston ) Camber Angle

Wt/g [V]up £ ¥ | [/] composite s 2 @ 4 H_OIFES 2
° LT wm | ———

I?L%.:dgg)y (L [ ] Auminum : __——————| Sway Bar (Fif&i®)

Rolling Shim = | Spring (&#) S

] 7.3 mr
Blue

Droop (HE{7i8)

| B er Fo
R (!‘;dgdlﬁ%m&a%T 78 m
‘ = ] Yes[ ] No[/] | Downstop
| | SUs. CENTERGARVITY ||~ (REILRE)
FF 4A5mm DS.Omm 25 % 56 mi
FR [V]45mm []somm |- —_————————
Notes (&) Toe Angle (%f)

/R/olklbmg'; Shim —T—'_ <7

N 0 mm

(WP dWIHLO

\ Gear Diff [ spool (&) shock absorber wms |JGIE tl-rlhe'ght
(e ES) ! 1 oil camm) (teEE)
[/] Gear (&3t Y i s 350 5 m
(ERE/ER) 1= e
| 3K wi/g Piston (&%) an(\%?ﬁrmrge
° ¢ . 2 (3) 4 Holes 2
Puddy ) | SUS. CENTER GARVITY |- 1.1 mm
GER) —— RF Zssmm (Jsomm || ——————— | sway Bar mt®) _
RR []45mm []50mm |- Spring ()
Rolllng Shim — Blue 7.4 m
‘ mm D 0 mm gy T— e
12 _48_mrj1_ Bladder Foam Droop (FEHTH)
BELT TENSION ADJUSTMENT |- —— | (HEETEZREL)
Composite WrFvav ~ 6.8 m
|:|A|uminum o= @ — YesD No D(gvnst?‘p
Y == ~———| Rebound (& (#R78 LEPRAL)
= 5 Awr |- - ebound (&) ) 46 m
DLOW ¥ - 25 I e ==y
lid | Toe Angle (®#®)
Notes (f#&t)
2
WIDTH £ Al [ wiptH =
188 fmm (&2 184 /m

WHEEL BASE
v NV S 259 mm | WEIGH 72389 —— S :f“
. —
FRONT (Fi75) REAR (#75)
e Rush I Rush J Spur Gear (x®#) 83 T 48p  PinionGear (®iT#n) 25 T
ggg{g)ound 40 I 40 J Motor (F&) MAGNUM 713.5 Battery (Eit) IP 6000 MAH
: HW ) ; T T
@sn 039M I 039M ‘ ESC (m#®) HWXRI0 Stock Servo (@)  Power HDR12
mﬁ*e' - I o ‘ Body (=#) 3Racing R35 Wing (2#) Std
. . ; ( Spur/Pinion x 7.9) : 1
mrjf)Treatment NGY3 I MGV3 J Final Drive Ratio (iftt) ( 63 ):1




DRIVER (BB

DATE s/ Vv
s S FINAL POSITION (ssemis) BEST LAPS (&t:m%0)
APANCE e
N i Tt i L M Place (i:z) []indoor (=m) [] outdoor (=4t
110)5 CAVEIRADIONCON TR OIRTOURINGIEAR WTrack ¢ait) (] Asphalt e [] Carpet cte)
SETTING M Traction (m&#) [ ] High @) [] Medium () [] Low ()
SEEET Ml Track Condition  ($§t:4%352) []Flat (Fm) [ ] Bumpy (&s#)
Solid Axde mm_() Wheel Hex l &\| shockabsorber Z%s |WNE
’ Spool (& » S S {/ 4] N———
(W& 85) LIspool ¢ Y | [secrrension AousTMENT Oil (R b mm
‘—va—*--ﬁ [JGear @@=t ||wrzrsay : mm ) #
| Gomm/Em) || o C e e —" Ca"("ﬁgg{‘g'e j
B — Wt/g Dup_t 5 DComposite |~ | 2 3 4 Holes °
o ) ——
3 B i mn ="
Fz%(;g)y [Jrow [(JAuminum |~ Sway Bar (Bi#i®)
: =~ T— | Spring (%)
mm
Droop (#E172)
Bladder Foam
(RETEEH) mm
Yes[ ] No[_] | Downstop
: — (R LR
FF [J45mm []5.0mm Rebound (s % mm
FR D445mm I:‘S.Umm
T Notes (&) Toe Angle (%)
Gear Diff (ool tam shock absorber m: |BELERGE
(¥ 2 S i Oil (k) W
‘_\H‘rﬁ [] Gear (#3) - W i N iR
 — (HRE/ER)
| (';“‘. Wt/g Piston (&%) Ca"(’;;%ré\)”gle
| I . - 2 3 4 Holes
Puddy £ SUS. CENTER GARVITY |- it -
(iRE2) < ] RF [J4smm []50mm |- - ——— Sway Bar (F5fEie)
RR [J4smm [Jsomm || SPring ()
- = mm
] mm mm e —
m DI BT
2 —_ | Bladder Foam weap (HEEE)
BELT TENSION ADJUSTMENT |~ —| (mEEz5ELE)
WEFvay - mm
— < Yes[ ] No[] Downstop
DUPJ: | Rebound (%) GRREERI) o
7 [Jows| = %
i Toe Angle (R#)
T Notes (&) o
WIDTH £i§ ) WIDTH £
/mm /mm

(H¥P) WIHLO

WHEEL BASE
e fmm | WEIGH ¥
FRONT @i7) REAR #&7)

[(Tﬂ'fg I ‘ Spur Gear (ki) T Pinion Gear (E$7#) T
gf)gnﬁ?ound I T Motor (5:) Battery (=mit)
(ngﬂsg?rt I l ESC (=#m) Servo (fAmR)
Wheel I —l Body (=) Wing ()
(ﬁ) ; : . ( Spur/Pinion x 7.9) : 1
Ere)Treatment I 7 Final Drive Ratio (&tt) ( Vi1




DRIVER (EB)

DATE

7/ Ve

FINAL POSITION (#sesis

BEST LAPS (@i£m%0)

CIRCUIT (g

B Place (i:2h) [Jindoor (=m) [_] Outdoor (£5M
10)] mﬂ@ IRADIOYcONTRORTOURINGICAR] W Track (i) [ Asphalt (&%) [ ] Carpet (%)
SETTING B Traction (&) D High (&) D Medium (%) D Low ({&)
SEFEEEI B Track Condition (kiR []Flat (x1m) [ ]Bumpy (&8
% Solid Axle [J'spool sy heel Hex l shocabsorber RS RK?:e ;{h%?ht
=) (EMaEaW) BELT TENSION ADJUSTMENT ALl — | oil Gemm mm
;i == [JGear (=) ||wtzvay . i #
clix= amm/mER) | | ' , < T Chub Piston (%) Camber Angle
= WET c u (5MER) "
5;_ - g ___*‘ T T [] composite 2 3 4 Holes
= o mm |[———————
gl P(‘;idé)y [JrowF » — Dgg [ ] Aluminum : Sway Bar (B55f2)
Rolling Shim 0 | Spring ()
2 3 4 m mm % az () mm | mm
s 12 O mm == Droop (EEfT#2)
I 0 =| Bladder Foam
11 @ CRBTRE ) mm
/ | &xz@.\;ﬁ—‘j | I Yes[ ] No[ ] | Downstop
] =\ SUS. CENTER GARVITY |- — (R L IRA)
DUPL ((}:éu | |/ "™ |FF Dissnm Dlsamm [-| RebOUN GHE) mm
y { v/ S - %
L—% DLOW'F (O?\Tﬁ @ g gy | BB [ Ds}omm‘ Notes (RE Toe Angle (32f)
=N @ 4"3 Rolling Shim € )
"\ mm T
Gear Diff [Jspool (as) | Rolling Shim 12 mm - shock absorber #®= | R GRS
(%4 21 3) O | oil Gemm L
|:|Gear (&) ‘ 4 mm
(HRE/EE) i
| i B Camber Angle
lg Wt/g _| Piston (&%) 5MER)
i o -| 2 3 4 Holes
Puddy ‘ h
GER) - - = Sway Bar (F51##2)
T RR |:|4.5mm Ds.omm = Sprlng (gﬁﬁ)
Rolling Shim ——t mm
DD mm p S ———l
D TR
12 —————| Bladder Foam roop (R
BELT TENSION ADJUSTMENT (HETEERER)
D Composite 7 = mm
D Aluminum Yes D No D Downstop
= Rebound (3#75) L
(3 % mm
3 Toe Angle (GRfs)
Wheel Hex Notes (##f) .
3 S 4&
I WIDTH 248 WIDTH 218
m /mm /mm

(WD

Tire
(R

WHEEL BASE

/mm

WEIGH

&

Spur Gear (xg#)

Pinion Gear (EiT#)

Compound
(BB D)

Insert
(R&HE)

Wheel
(1)

Tire Treatment
(Ba7K)

e i U

Motor (5i) Battery (Eit)
ESC (=) Servo (fAmR#)
Body (=) Wing (R#)

Final Drive Ratio (#tt)

( Spur/Pinion x 1.9) : 1

(

). 1




Spare Parts & Optional Parts / AN7IN—"Y & FTaFIbix—

e/

@

i P
F’}ﬂl\;
& ©/ PN 2

SAK-AS603  ¥510 SAK-AS604  ¥510 SAK-AS605/A  ¥760 SAK-AS605/C  ¥760 SAK-AS606 ¥510 SAK-AS607  ¥680 SAK-AS608 ¥510

FRP Front Shock Tower
For Advance §
Advance SEZ7 0>k

P s e

FRP Rear Shock Tower
For Advance S
Advance S 77>/3
YIBT]—~

Aluminum Main

Motor Mount

Advance SE7 IV XA~
E—G—YIE

Aluminum Motor Mount
Root For Advance Sé4

KIT-ADVANCE S64 FB77 11
EE—2—XIVF—F

M3 x 23 Damper Shaft
For Advance S
Advance SH
ESZASSZ AN

4.5mm Suspension Mount Gear Adaptor

- RR For Advance $
Advance SA 4.5mm X<
7>k -RR

For Advance §
Advance SH
FTTETE—

/ { A 7
/ //! %/ :%%
< ) || e
g ‘ et/ N ;Aﬁ%
SAK-AS609 ¥510 SAK-AS610 51 ¥760 SAK-AS612 ¥760 SAK-AS612/A ¥760 SAK-AS613 ¥760 SAK-AS614 ¥2200
Damper Plastic Fiber Main Chassis 2.25mm Fiber Upper Deck Aluminum Main Motor Aluminum Main Motor Fiber Battery Tray Plastic Damper Set
Replacement For Advance Sé4 For Advance S64 Mount (Rear) For Advance $64  Root (Rear) For Advance $64  For Advance S64 For Advance §

42 IN—RR T R—A  KIT-ADVANCE S64 FBFRP
13.5mm & R—/V T F48mm A 22+ —(E32.25mm) FRPT v/ =7y F

KIT-ADVANCE S64 A

KIT-ADVANCE S64 FE77/L

SUTAVE—Z—TIV b

KIT-ADVANCE S64 77 IL=1)

TEAIE—E—R U EIb—=}

KIT-ADVANCE S64 F
FRP/\y 70— k—L

KIT-ADVANCE S A
P A A

&
SAK-AS614/A ¥760 SAK-A521/A ¥510 SAK-A521/B ¥420 SAK-A524 ¥510 SAK-A525 ¥510 SAK-A527 ¥2030 SAK-A529/A ¥510
Plastic Main Damper 38T Gear Diff 38T Front Pulley Front Suspension Arms Rear Suspension Arms Bulkhead For Steering Post For
body For KI-ADVANCES Replacement Set For Advance 2K18 For Advance 2K18 For Advance 2K18 Advance 2K18 Advance 2K18
KIT-ADVANCE S A 38TF777H/\—+/\U< ADVANCE 2K18 EVOF ADVANCE 2K18 EVOR ADVANCE 2K18 EVOA ADVANCE 2K18 EVOA ADVANCE 2K18 EVOA
TIALVEYIN=RT4— VJ +35mmyORLY  38T7avbT—1U— ZOVMIRT—L4 Y74 AT —Lx INIVIAY R AT TIVTRAR
=\ (@) P
= = N S
/N — S~ O 4
=/ =" N &
SAK-A529/B ¥250 SAK-A529/C ¥340 SAK-A529/D ¥340 SAK-A530 ¥1690 SAK-A534 ¥510 SAK-A537 ¥680 SAK-D113 ¥2140
Steering Spacer Mé x 5 x 2.8 Nut For 4mm Steering Flat Head  Bulkhead Cover M5 x 7 X 1.5 Brass Spacer  Battery Tray For Swing Shaft D44mm
M4 x56x1.1 Advance 2K18 Washer(specially) For Advance 2K18 For Advance 2K18 Advance 2K18 For Sakura D3
ARFTUIGTAR—H— ADVANCE 2K18 EVOFA Amm A7 79 7Fvhk  ADVANCE 2K18 EVOA ADVANCE 2K18 EVOA ADVANCE 2K18 EVOA SAKURA D3R RA T
M4x56x1.1 M6x5x28F vk AYRT vy —(ERB&R) NIV~ FAN— M5x7 X 1.5 ERAN—H— /\yFU—FL— v 7 b D44mm
I 9 .
/DA /> S \
/ /o / / Y (5) \:’/ \
/ /) /S -
/) / A &4 ~/
A Yy Yo
&Y 4L / C S/ N %4
Y A § by
SAK-M4§30 ¥2370 SAK-MA4S35 ¥510 SAK-M4S36 ¥680 SAK-M4S37 ¥420 SAK-M4338 ¥510 SAK-M4542 ¥680 SAK-M4543 ¥760

Gear Differential 38T For
3RACING SAKURA M
3RACING SAKURA MA
BTFT777

Twist Bar 23mm For
3RACING SAKURA M
3RACING SAKURA MA
23mm YA A=

Steering Set For
3RACING SAKURA M
3RACING SAKURA MA
AT7PUVTReYE

Main Shaft M5 x 25 For
3RACING SAKURA M
3RACING SAKURA MA3
M5 x 25X v T+

Bulkhead Cover Set For
3RACING SAKURA M
3RACING SAKURA MA
AV s VA A

Stabilizer Ball Set For
3RACING SAKURA M
3RACING SAKURA MA
ABAEZAF—R—jbt v

Servo Mount Set For
3RACING SAKURA M
3RACING SAKURA MA3
H—RIIU vk

<9

|\

&?ﬂ%%zﬁé
i

&
Y /A )
’ ')
¥
&

B

o N

oy
> \{Z@\ b,

@
il
"ty

e
C L&

SAK-M4S§45 ¥510
Bulkhead For 3RACING
SAKURA M

3RACING SAKURA MAS
NIV~ K

SAK-U320 ¥760
Graphite Composite

C Hub (4 degree)
CINTAB(7 5771+
BEMEIRA)

SAK-U321 ¥760
Graphite Composite
Rear Hub (2 Degree)

U7 INT2B(TST74 b
BEEMHIKA)

SAK-U322/V2 ¥850
Graphite Composite
Knuckle Ver.2

TST7A VRS
vhFYIIb

3RAC-BS4806S  ¥460
Steel 4.8mm Ball Stud

L=6 (10 pcs)

48mm AF—JbR—/l

Z &y K - Ll=6mm(10{&)

3RAC-BS4809S  ¥610
Steel 4.8mm Balll Stud

L=9 (10 pcs)

4.8mm AF—JbR—Ib
A&y K - L=9mm(101&)

3RAC-5G4883/V2 ¥760
48 Pitch Spur Gear

83T Ver.2

48y FRIN—FT

83T /{—3>2



Spare Parts & Optional Parts / A7/ =Y & ATaFIVIN—)

@@@
@@@

3RAC-P3 ¥250 3RAC-P5 ¥250 3RAC-ER2506 ¥150 3RAC-BS48H5S ¥510 SAK-XS110A ¥460 SAK-XS110B ¥610 SAK-XS110C ¥230
P3 O Ring (2.9 X 1.9mm)  P5 O Ring (48X 1.9mm) EClip25x6X 0.4-10pcs  4.8mm Ball HEX L=5 Differential Gear Set Gear Differential Outer Gear Differential Spacer
(5pcs) (5pcs) E-1) w7 2.5mm(A1E) x (5pcs) - Iron For Sakura X! Sporf Joint For Sakura X Sport  Set For Sakura XI Sport
P30-1)>4 29X 19mm)  P50-U% (48X 1.9mm) Smm(GHE) x 0.4mm (Bd)  48MM RAR—IVAZYF Sakura Xl Sport F Sakura Xl Sport B+ 7 Sakura Xl Sport BF Y
(5pcs) (5pcs) - 108 -ESmm(GAAY) -AF—IL FIFTEVE FITIE—T3A U FIAR—H—1 v
SAK-XS110F ¥150 SAK-XS114 ¥2030 SAK-42 ¥310 SAK-D134 ¥920 3RAC-BC1206S ¥230 3RAC-WF31 5/BK ¥370 3RAC-WF320/BK ¥370

M2.6 x 8 Flat Head Screw  Tire & wheel set

King Pin Post For

Plastic Solid Axle

Body Clip - 10pcs

Aluminium M3 Flat Washer Aluminium M3 Flat Washer

(10pcs) for SAKURA XI SPORT 3racing Sakura Zero For Sakura D3 RFEr—2UwT - 108 1.5mm (10 Pcs) - Black 2.0mm (10 Pcs) - Black
M2.6 x 8mm v 7 255 SAKURA XI SPORTH 3L —3//%+Sakura Zerofd  SAKURA D3BTFA M3 x 1.5mm 7JLE Ty — M3x2.0mm 7ILZTvY v =
Y2 (108AD) ALY &FA—IVEY R *U VKRR Fuo )y RT7IRIV (10Pcs)- 757 (10Pcs)-FZwv7

(e AN =N
SAK-28A ¥340 SAK-U118 ¥230 SAK-27 ¥230 SAK-40B ¥310 SAK-U122E/V2  ¥340 416-17 ¥310 3RB-MR85-ZZ/W3/2 ¥
M3 x 22.9 Suspension Rear Suspension Suspension Inner Pin Set Universal Shaft Roller For  Gear Differenial Gasket  Foam Bumper For 416 Double Metal Shield
Outer Pin Set Outer Pin Set For 3racing Sakura Zero  3racing Sakura Zero 0.5mm Ver.2 A6RTH—LINVIN— Bearing 5 x 8 x 3mm (2 pc
M3 x22.9 F ANV Y3 Y HRTIA—E 3L —3>/% +Sakura Zerof  3L— /% Sakura ZeroFd £T7FITHRT Y Ver2 AT IWARIY—IVENRTY)
Ta—Evy Ty b YL F—EV Y A=)y ba—3— 5x8x 3mm (2{BAY)

3mm Turnbuckle -

3RAC-TR321S  ¥250 3RAC-TR328S  ¥250

3mm Turmnbuckle -

3RAC-TR332S ¥340
3mm Turnbuckle -

3RAC-BE4816/V2 ¥310 3RAC-BE4816/V3 ¥250 SAK-A574

4.8mm Ball End Set -

4.8mm Ball Cap Set

¥1340
Wipers Arms 16.5mm

SAK-A576 ¥610

Rear Belt S3M279-3

21mm (2 Pcs) 28mm (2 Pcs) 32mm (2 Pcs) 16mm & 12mm /V2 -16mm_V3 For KIT-ADVANCE Y7V FS3M279-3
3mm&Z—>/\v )b - 3mm 2= /I\v 7l - 3mm Z—>/I\v 7V~ 48mmA—IVIY Rty 48mm R—jbFrY KIT-ADVANCE B3

21mm (2pcs) 28mm (2pcs) 32mm (2pcs) -16mm & 12mm/V2 Ty bk -16mmV3 16.5mm DA /8—T—Ls

SAK-A577 ¥610 SAK-A582 ¥760

Rear Belt $3M423-3 Air Flow 40 x 40

Y7 R)b S3M423-3

40 x 40mm T7 70—




9lc |0zC |ezz |lzz |ogz |vEe 00¥L
6LC |ezc |9z [oeT [vEZT [8€2 |eve 00°G.
ccc |9cz |6z [eeT [i€£2 [iwZ [sve |eve 00°9L
S¢¢ |62C |zez [9eT [ovZ [vbe |svz |esz |52 00°L2
82°C _Nm.N S€¢ |eec |eve [T [16C |95C |09z |99¢C 00'8L
\€C [sez [8€T [evz [ovz [0ST |vaz |66 [e92 89C [T 006
¥€C [8€2 [WZ |svz [6vz [eSC [esz |29 |92 |ilz 9.C |i18¢C 0008
¢ |ovz |vve [sve [esT (ST |19z [sez |oLg |siz 08C [S8C |06 00'}8
ove leve iz [IsT |ssz |09 [v9Z [692 [e22 |elz €8C |68C |v6C [00°€ 0028
ov'¢ |6v'c |es'e [/5T |29z [99T |iLz |sLz |osz |see 06 [96C [L0E [L0€ [eLe 00°€8
9v'c |6v'C |esz |i5T [29Z [99C |1z [sLz |ogz |s8z |06 9% |l0E [0t [elE [6LE 00'v8
8ve |eSc [95C (09T |s9T |69 [vic |[sLc |esz |esz ¥6'C |66C [S0€ [ILE [ZLE [ezE |oee 0068
vSc |8sC |e9z |97 [irz [9rT |08z |s8z |062 [GBZ |10E 90t [ZV'e |8L'e [wee [lZ€ [eg€ |ove 0098 | 2
¥s'¢ |8SZ [29C 19T [T |92z |08z |s8z 062 |s62 l0e |90t |ek'e [8l'E [veE [IE€€ [l£€ |wbE |2SE 00°/8 .o
£5C |19z [so¢ [oLT [viT |6LC |e8z |e8c |e6¢ |662 Y0t |oL'e [SL'€ [ege [82E |vEE [IbE |[8vE |95t [eo€ 0088 o)
09¢ |v9z |89 €Lz [i2T [¢8Z |82 [e6¢ |262 |z0¢€ L0 Jel'e |6l [SC'€ [z€€ [8€E |SkE [ege |09 |89€ |9L€ 00'68 b1
€9¢ /92 [T [orT 08T [S8C [06Z |S6¢ |00€ G0t |LL'e |LLle [eze [62€ [se€ |zve |eve 95€ |¥9E |2L€ |08€ [68€E 0006 )]
99¢ |0LC |vlz [6LC |[e8C |88C |e6¢ [86Z [cOE |6OE PL'€ |0ce |oz’e [ee€ [6€E [9¥E [eSE€ |00€ [89€ [9L€ |v@E €6€ [20Y 0016 | 4>
69¢ |eLz |22 28T 18T (162 [962 |0t |Z0€ |zhE 8Lt |bce |oee [9e€ [evE [0SE [ZSE€ |vo€ [zt |oge |egE L6€ |L0% [9LY 0026 | O
clc oLz |08z [s8C [06T |s6C |662 |s0€ [oLE |orE te’e |ice |eee [ov'e [ovE [€S€ |19t [8oc |oLe |ve€ |e6€ |20 Ly gy |IEY 00°€6 | ==
SL¢ |64 |e8C [88C [€6C [86C |coe |80t |ebe |6hE |sz€ le'e |iee |ev'e [0S [/S€ |[¥O€ [¢L€ [oBe [88€ |6€ |90F SL'y |STy |9EY  |vy o0ve | O
¢8¢ |/8C [16C [96T [I0E [90€ [LLE [ZbE |ezE |sze e |WE [ve |bS'€ [I9€ [89F (9Lt ([v8E |6t [L0F |ob ¥ 0z [0EY |ov'y [LST [€9¥ 0066 | ==
06C |¥6z [66C [rOE [60°E |pbE€ [0cE [9zE [ece€ |ece vre |IS€ [8S€ [S9'€ [2L€ [08F |s8€ |Z6€ |c0v [Gbv |vzb vEY |Shv |95V (89 |08V 0096 | A
6¢ |20t |0t [2L'E [BLE [ez€ [62€ [se€ [bwE 8v'E [VSE |L9€ |69°€ [9L€ [¥BE |[¢6€ [L0F |OLF 6Ly |62y |6€v [0SV [L9F [e€L¥ |s8F |86 ¥ 0026 o
S0e [oL'e (a1t [ize [zZ€ [e€€ [66€ [abe [16€ |es e S9€ |zL't |08t (88t [96°€ [SO¥ |viv [ecv [ccv |evw vSv |99% [LLv [06F [€0°c |ZLS 00'86 m
vi'e |6L€ |bge [oee [9€€ [z [8vE |so€ [2o€ |69E 9.¢ |v8€ [26€ [00% [60v |8L¥ [scv |lev |sbb 6% |oLb 28V |S6'v [80'G |€2S [lES 00'66
2Ze [82'€ [e€t |6E€ [Sv'E [2S€ |8SE€ |99€ |eL€ 08°€ [88'E |96€ [WOV [€L¥ |czv [ce¥ |ev¥ [eo¥ €9% |SLv |8V [006 [pL'S [82S [evS [6G S 00°00L m
V€€ |L€€ |ev'e [6v'E [SSE (29 [69€ [oL€ |p8E€ |26E€ [00F 80V LV |92y [9€v [9vV [S% (89 [08v |26 |GOG 6L |eeS [8¥'S [¥9G [28G 00°1L0k >
Oy'e [9v'E [2€ [6S€ [99°€ (L€ |0BE |88E [96€ vV ¢ty gy |lev [ovy [1S¥ [19% |€Zv [s8w |67 [obS  |v2S 8€'G [¥SS [026 [/8G [90'9 00°20} ]
6v'e |95 29t [69€t [o€ [v8E [16E [66€ |80V Sb'v |Scv |sev [st'v |sSv |99V |2V [68F |20S |oLS 625 [bv'S [65S [92G [e6S [2L9 [ie9 00°€0}
65€ |99t |es€ [08€ [/8E€ |s6€ [c0v |evv [0zP |0ed 6V |6v'v [09V [0L% [z8'v |v6F [Z0G [0zG |pvES |6V e S9'S |18S 66'S [8L'9 [Z£9 [659 00'%0L
69€ [9/€ [v8'€ [I6€ [66€ |07 [oLv |2 |ve¥ |evw €5 |9y [SLv |/8% |66v |2b'S |seS |eeSs |vGS |0ZS |Z8% 509 |€29 |pp'9 [s99 (889 00°S0}
08¢ |/8°€ |S6€ [€0v (L' [02F |62¥% [8e¥ [8vF (89 ¥ 89V |08% [L6F% [v0'S [91'S [0EG [vbS |65C [GLS ¢6'S |ok'g [629 [os9 [LZ9 [ve9 |62 00°901
L6€ [66€ [20% [SLv |2 [e€¥ [evw [25v [c9F el Y8 |96'v |80'S [lg's [SEG [6¥'S [59G [18G [s6G [91 0 [0 959 [8L9 |I0L |92L [eSL 00201
90 [ovy [6Ly [egv (&% |9vv [95% [99F |27 |68 00S |er's |9z's [ov'S [SS6 [0S |98C |v09 |zzo [ivo 299 [¥8'9 |80, [e€L [09Z |[682Z 00'804
vy €2y |lev [y [0SF [09F% [iZ¥ [28% €6+ S0G [8L'S [1€S [sb'G [09°G [SZG [26G |609 |sc9 Lv'9 1899 [069 [vi'L fov'Z (297 (67 |sze 0060}
Lev |sev |sv'v |vSv [vov |2V [98% [86% [0L S [e2G |ogS 0SS 169G |18'S [/6G [SL'9 [€€9 |69 [rZ9 |69 [12Z oL |vLL |v0'8 [9€8 [128 00°0LL
6€y |6¥'v [8Sv [69% 6LV [06% [¢0G [viS |Z2S 1S |o5 S 0.6 198'G [€09 [02'9 [6€9 [659 [089 [€0Z |Z2Z [e5Z 18L |LL8 [b¥'8 [628 [LL'6 00°LLL
€Sy [e9% €Ly [¥8v [S6F |06 |6kS |zes |ovS 09'G 526G |I16'G [80°9 [929 |Sb'9 [S99 |98°9 [60Z ve'L 1092 [88°L [8L'8 [1S8@ |88 |26 |96 00°ZLL
9% L.y |88y |66 [LL'S [¥2S [Z£S [16S |S9S |08 [96G €L9 |IE9 |1S9 119 [e6'9 [9LZ |ovZ |97 |s6Z [9z8 |6S @ S6'8 |€€'6 (9.6 [2Z0L 00ELL
18 |26% [¥0'G [9L'S [82S [z¥G (9GS |02S |68 |200 619 |L€9 [95°9 219 [66'9 |2zL [iWZ |vLZ |c0® |ees 99'8  |€06 [2v'6 [S8'6 |LEOL [€8°0F |00TLL
00'S9 | 00°'+9 [ 00°€9 | 00'Z9 [00°L9 | 0009 | 00'6S | 00'8S | 0025 00°9G | 00°SS | 00'¥S | 00'ES [00°ZS [00'LS 000G | 0067 | 00°8F |00 Z% 00°9¥ | 00°'S¥ | 00'¥¥ | 00°EV [00°'Z¥ [00'LY [00°0F | 00°6E | 00°BE | 00°ZE | 00°9E 00'G€ | 00°%€ [00°EE [ 00'Z€ [ 00°LE [00'0E [ 0062 | 008 | 00°Z2 | 00°9Z | 00°GZ 00'%Z | 00'€Z | 0022 [00°}Z [ 0002 06°
AVIO NOINId HOLlId ¥9 40 "ON oney
/cc |\ee |9eT |ovz [SvT [IST [95C ([29C [89¢ [vZz |08Z |82 |66z |20€ for e 29
06T [SeC |6ez |vbz [6vc |56z 092 (99T |erz [8Lz |s8c |26z |66z o€ loie Trze €9
v [8€C |evz [8vz Sz |6Sc |v9C |oZc |orz [ese |062 |62 [v0€ |eie Joze ezt lace 9
S€C_[eve |ive [eSe [iST |e9T [89¢ |viz |18 (I8¢ |v6Z [10€ [60€ |ie Joze [vee lere leoE 9 | >
ve |ove |\ST |ese [19C 197 [eic (62 |s8c |6 [66¢ |o0€ [viE ezt Joee Jeet eve leot leoe % | 5
Sve |05¢ |s5¢ J09¢ [s9¢ [I27 |1T |e8c |68 [96C [e0t [ObE |sbe |9ze [oee [vre e [vot vt Tome 9 | -
£5¢ |89¢ |v9¢ |69 [S.z (18T [8C |v6¢ [o0€ [s0€ |eke [sce |iee Jove Jeve [esc oot Joat lzet Trow 89 | O
€0c [89¢ |ele |eLz [S8CT [16T [86 |soc |zie |oze [seE [oee |sve [vet [v0€ [eZt [ome |zeT Jorv ez 69 | M
be |2t |e8C 68z [s67 [20 [60t |ZI'€ [ree |eee |ive [o5e [ece |69t Jogt |16t [e0v Jorv Tezv levd 0L W
\8c |/8¢ |e6z [00€ [0 [vi'E [1z€ |6c€ |le€ [ove [soe [e9€ |sLE |eet 6% [60% [zzv |sev Joov lo T et
\6¢ |/6c |0t JLb€ [sl€ [oe'e [vEE [eve [1G€ |09 [oz€ [08€ [16€ [20% |orv [eev [wv [osv Jerv Teow e | =
¢t [80¢ |si'e Jez® [oe€ |8E€ |bE |96 |s9€ |sie [see [o6€ [s0v [ocv [e6% b Jzov (v o5 I 2 1 o
cre |oce |ree |see [eve [25€ (19 [02€ [08€ |16€ |e0w [w¥ |9y |eev [pev Jeov Jeeb Jzos Tize TS V.|
ve€ |le€ |6t |eve |o5€ [so' [S/E [S8€ [96€ |Jow |erv |eev |abv [09v [s2v [16v Jeos Jezs leve Tors S| ¢
%€ |rwe fese |lo€ Jore [og'e [06°€ [0V [ebv |scv |sew [iI5¥ [99v 8w [86w [or Jees [ess Ters 7o oL |
BVE [,5€ |99€ [S/€ |98 [G6€ [90% [8kv 0w [evb [JSv [elv |88 [v0G |ceS |evs [e9 [eas [oro oo |
‘O€ VL€ |08 |06 [10V [2lv [e2% [9EW |evv [eov [sLv w6V [0S [6zs |evS |0z |ees lers Tere 5ro 8. | A
SL€ |8€ |s6€ |90 |1v [6c% [ |55 [69F% |vep [00G (816 [9e6 [95G |25 [000 [ozo [es9 (zao Tor )
06 0% | |egv [vey [2vy IS [SZv [06% [0S [veS |evs [e06 [eee [s09 [eco (1o (169 Tz ooz 08 | M
S0v [9bv [sev lovv Jesy [99% [18% [96% [ev's [ies [o0sS [oZS |z6S Jore | 1we [699 Jo0Z JeeZ Jorz Tors ERE
ey |eev |svv |85y [eLy [18% [€0G (616 |65 |55 [22S |e6S |ece |ove |29 [80Z [zvl JerL Jozs Toow s | A
8€v |isv |v9v 8Ly |e6% [60S [92S [w'S (€95 [v8'Ss |09 [1€9 |59 |98 vz [19Z |68 Joce Jors oz €8
957 169 |¥8 |66% |SI'S [c€6 [0SE [0S [16G |vi9 [8c9 [s89 [v69 |sel [09Z |52 [ove |56 |ec6 (566 8
Sty |68Y |S0S |12'S [8€'S /'S [1LS [865 (129 [ove [e29 [20Z [veZ [69Z |s0s 058 |58 Jo56 Tooor 1101 | S8
Vs | 0s [ ov [sv [ v [ov [ v | ww | ev [ ov | v | ov | 66 | 8 | &£ | 8 | o [ v | s T2 i¢ 0t | 62 | 8 | s |9 [ se | we | ¢ | ec | w2 | 0z |6 |8 | o [or | o 06
AV NOINId HOlld 8% 4O "ON oney

— AL RAALFAILILL

¥9S IDNVAQY ) / 1ey) oney 1ean jeurd ( 95 IINVAAY )




C
nﬂggmu
YW A RACIN G COI I

Copyright © 2020 World Space CAD Industrial Co., Lid./ BEREHIES




